9

@ DOUGLAS COUNTY

COLORADO
Memorandum
Date: February 5, 2026
To: Douglas County Board of County Commissioners
Through: Douglas J. DeBord, County Manager
From: Kati Carter, AICP, Director of Community Development
CC: Brett Thomas, AICP, Chief Planner

Curtis J. Weitkunat, AICP, Long Range Planning Manager
Steven E. Koster, AICP, Assistant Director of Planning Services

Subject: Sterling Ranch Planned Development, 15th Amendment

Project File: ZR2025-014

Planning Commission Hearing: January 12, 2026 @ 6:00 p.m.
Board of County Commissioners Hearing Continued: January 27, 2026 @ 2:30 p.m.
Board of County Commissioners Hearing: February 10, 2026 @ 2:30 p.m.

The attached correspondence was received after the addendum to the staff report for the
[...]
Given the combined impact of these actions, the Plum Valley Heights HOA respectfully requests that the Board

slow the approval timeline and require independent review and public disclosure in the following areas:

1. Roads, traffic, and emergency evacuation safety:
More homes and commercial activity will increase daily traffic and directly affect emergency response
times and evacuation feasibility during emergency and wildfire events. We request a comprehensive
Traffic Impact Study (TIS) that includes a Level of Service (LOS) analysis for all primary and secondary
egress routes. This study must address peak-hour conditions, school traffic, commercial/delivery traffic,
bottlenecks, and—critically—evacuation-specific modeling based on projected future populations at full
Sterling Ranch build-out. We also request an enforceable plan identifying required roadway
improvements, timing, and funding, with all safety-related improvements completed before additional
traffic is introduced.

2. Water supply, sanitation/wastewater capacity, and source transparency:
Growth of this scale requires documented long-term capacity. We request independent, expert-backed
documentation confirming long-term water sufficiency and sanitation/wastewater capacity for full
build-out scenarios, including required upgrades, timing, and financial responsibility. In addition, for the
Moore Road commercial development, residents request a clear answer to a basic question: What
water sources will serve this commercial development, and how will long-term supply be guaranteed?

3. Environmental conditions and potential health risk:
Public reporting and a 2023 County-authorized site investigation have identified soil contaminants in
nearby areas associated with the former DuPont site, including PFAS (“forever chemicals”), lead, and
asbestos-containing materials. Independent verification and plain-language disclosure are essential
before major development proceeds near existing neighborhoods. We request independent
environmental and soil testing, public disclosure of results, and confirmation that required safeguards
and mitigation are defined prior to final approvals.

4. Cost to Douglas County and taxpayers:
Residents are requesting transparency on the full public cost of these actions and the infrastructure
they require. Before any final approval, the County should disclose a clear estimate of total costs to
Douglas County, including expected public contributions for roads, utilities, and supporting
infrastructure, as well as the timing and funding mechanism for those costs. The public deserves to

know the extent of the financial burden being placed on taxpayers to facilitate this development.

Request for action.

Before any final decision on ZR2025-014 and actions enabling commercial development near Moore Road
adjacent to Plum Valley Heights, the Plum Valley Heights Homeowners Association respectfully requests that
the Board:

e Slow the approval process to allow for a complete, independent safety, and infrastructure review.

Sterling Ranch Planned Development, 15th Amendment - Supplemental Information
Project File ZR2025-014, PD Rezoning and Major Amendment
Board of County Commissioners Staff Report - Page 10 of 25



e Require independent analysis and public disclosure for traffic/evacuation, environmental
conditions, and water/sanitation capacity.

e Provide transparency into total public costs, funding mechanisms, and who pays for required
infrastructure.

e Provide written justification for the Moore Road commercial site selection and timing.

e Hold a community meeting for impacted neighborhoods with County and applicant representation

to answer questions on the record.

Thank you for your time and service to Douglas County. Please include this letter as part of the permanent

public record for ZR2025-014 and the related Moore Road commercial land actions.
Sincerely,

The Plum Valley Heights Homeowners Association

Sterling Ranch Planned Development, 15th Amendment - Supplemental Information
Project File ZR2025-014, PD Rezoning and Major Amendment
Board of County Commissioners Staff Report - Page 11 of 25



Brett Thomas

From: Chatfield Community Association <chatfieldcommunity@gmail.com>

Sent: Sunday, February 1, 2026 10:20 AM

To: Brett Thomas <bthomas@douglas.co.us>

Subject: Referral ZR2025-014 Sterling Ranch Planned Development, 15th Amendment

Caution: This email originated outside the organization. Be cautious with links and attachments.

Brett,

We want to make a clarification on the Sterling Ranch 15th Amendment wastewater treatment services. The county
has already approved more units than Dominion can provide services for Sterling Ranch. Dominion has received an
approval for a site location only. Dominion has not received a permit for the wastewater treatment plant.

Andrea Cole, Dominion Water and Sanitation District January 20, 2026
Regulation 22 Increase in Design Capacity for an Existing Site Location Approval - Page 2 of 3
Chatfield Basin Water Reclamation Facility Refurbishment

SA# 226718

3. As aresult of the project, the following processes will be utilized at the proposed treatment plant:
e Liquid Process: influent pumping, mechanical screening, grit removal, flow equalization,
membrane bioreactor activated sludge treatment, and chlorine disinfection.
e Solids Process: Waste solids are pumped and treated at the South Platte Renew Water Resource
Recovery Facility.

4. Al conditions of the original site location application No. 3821 apply except as modified in this
approval.

This site location approval does not constitute design approval for construction. In accordance with Regulation
22, Section 22.13(1), in addition to approval of the site location application the applicant must obtain approval
of the design of the treatment works from the Division prior to beginning construction.

This site location approval will expire on July 10, 2027. If construction has not commenced by this date, the
approval will expire and a new application for site location approval may be required. Construction is defined
as entering into a contract for, or for in-house work forces, initiation of any action towards the erection or
physical placement of materials, equipment, piping, earthwork or buildings which are to be a part of a
domestic wastewater treatment works.

In accordance with Regulation 22, Section 22.4(12), this site location approval is subject to appeal pursuant to
the State Administrative Procedures Act.

This approval does not relieve the owner from compliance with all local, state, and federal regulations prior to
construction nor from responsibility for proper engineering, construction and operation of the treatment plant.

The following performance requirements must be completed before proceeding to construction and subsequent
operation of the treatment plant:

Further, Dominion's present application for the wastewater treatment plant is not adequate to serve the present
12,050, let alone an additional 4000 units. There are many reasons this application should not be approved, but the
lack of wastewater services is a critical reason not to approve. Approval not only violates county regulations, but it
violates Colorado State and Federal regulations. This application should be denied.

Respectfully submitted,

Team CCA

Sterling Ranch Planned Development, 15th Amendment - Supplemental Information
Project File ZR2025-014, PD Rezoning and Major Amendment
Board of County Commissioners Staff Report - Page 12 of 25



COLORADO

Department of Public
Health & Environment

@
F OF

January 20, 2026

Andrea Cole, General Manager
Dominion Water and Sanitation District
9250 E. Costilla Ave, Suite 400
Greenwood Village, CO 80112

Subject:  Increase in Design Capacity for an Existing Site Location Approval
Regulation 22 Site Location Approval No. 3821 (226718)
Dominion Water and Sanitation District, Chatfield Basin Water Reclamation Facility Refurbishment
Colorado Discharge Permit System (CDPS) No. CO0041645
Douglas County

Dear Andrea Cole:

The Water Quality Control Division (Division) has received and reviewed the site location application for the
Dominion Water and Sanitation District’s Chatfield Basin Water Reclamation Facility Refurbishment Project.
The current hydraulic and organic capacity ratings for the treatment plant are hydraulic, 0.6 million gallons per
day (MGD) and organics 1,200 lbs. BODs/day. Site location approval number 3821 was issued for the existing
treatment plant in May 1987. The treatment plant is located as follows: The NW and NE 1/4 of the SE 1/4 of
Section 34, Township 6S, Range 69W, Douglas County. The treatment plant will continue to discharge to South
Platte River.

The site location application has been found to be in conformance with the Water Quality Control Commission’s
Site Location and Design Regulations for Domestic Wastewater Treatment Works, 5 CCR 1002-22
(Regulation 22) and is approved. This site location approval addresses the following summary of the proposed
design and the associated conditions:

1. Based upon application information, the treatment works will be designed to receive the following:
Hydraulic Design Capacity (Maximum Month Average) - 0.90 million gallons per day (MGD)
Organic Design Capacity (Maximum Month Average) - 2,860 lbs. BODs/day
This approval also addresses the following treatment plant modifications/improvements:

e Preliminary Treatment: Refurbish existing coarse screening and grit removal and add a
new fine screen.

e Flow Equalization: Repurpose existing aerated sludge storage tank for flow equalization
ahead of the secondary treatment process.

e Secondary Treatment: Convert the existing secondary treatment process to a
membrane bioreactor activated sludge system for biological nutrient removal and solids
separation.

e Chemical Systems: Upgrade existing chemical feed systems to support nutrient
removal.

e Solids Management: Pump waste solids generated by the treatment process to a
downstream regional facility for treatment and disposal.

e Odor Control: Install odor control system.

2. The treatment works will be designed to achieve effluent limitations at the following outfalls:

a. South Platte River, in accordance with the Colorado Discharge Permit System Regulations, 5 CCR
1002-61 (Regulation 61), at the following design capacity:

Maximum Month Average Daily Design Capacity - 0.90 MGD

4300 Cherry Creek Drive S., Denver, CO 80246-1530 P 303-692-2000 www.cdphe.colorado.gov

. Jared Polis, Governor Jill Hunsaker Ryan, MPH, Executive Director
Sterling Ranch Planned Development, 15th Amendment - Supplemental Information
Project File ZR2025-014, PD Rezoning and Major Amendment
Board of County Commissioners Staff Report - Page 13 of 25




Andrea Cole, Dominion Water and Sanitation District January 20, 2026
Regulation 22 Increase in Design Capacity for an Existing Site Location Approval - Page 2 of 3
Chatfield Basin Water Reclamation Facility Refurbishment

SA# 226718

3. As aresult of the project, the following processes will be utilized at the proposed treatment plant:

e Liquid Process: influent pumping, mechanical screening, grit removal, flow equalization,
membrane bioreactor activated sludge treatment, and chlorine disinfection.

e Solids Process: Waste solids are pumped and treated at the South Platte Renew Water Resource
Recovery Facility.

4. Al conditions of the original site location application No. 3821 apply except as modified in this
approval.

This site location approval does not constitute design approval for construction. In accordance with Regulation
22, Section 22.13(1), in addition to approval of the site location application the applicant must obtain approval
of the design of the treatment works from the Division prior to beginning construction.

This site location approval will expire on July 10, 2027. If construction has not commenced by this date, the
approval will expire and a new application for site location approval may be required. Construction is defined
as entering into a contract for, or for in-house work forces, initiation of any action towards the erection or
physical placement of materials, equipment, piping, earthwork or buildings which are to be a part of a
domestic wastewater treatment works.

In accordance with Regulation 22, Section 22.4(12), this site location approval is subject to appeal pursuant to
the State Administrative Procedures Act.

This approval does not relieve the owner from compliance with all local, state, and federal regulations prior to
construction nor from responsibility for proper engineering, construction and operation of the treatment plant.

The following performance requirements must be completed before proceeding to construction and subsequent
operation of the treatment plant:

1. The treatment plant design must be based upon the target treatment goals stated in the engineering
report “Chatfield Basin Water Reclamation Facility Refurbishment Project” dated December 2025.
Changes to the design as a result of a new/renewed permit, permit certification, or a Water Quality
Planning Target may require submittal of a request to amend this approval or submittal of a revised
site location application.

2. Any discharge from the treatment plant must be covered by a CDPS individual discharge permit or
general permit certification which includes the final conditions and discharge limitations that are
specific to the treatment plant. A complete application for a new or modified individual discharge
permit or general permit certification must be made as soon as possible but at least 180 days prior to
the planned date that discharge will commence. Please refer to the Division’s Permit Section web page
for specific information about the permitting application process. This condition does not prevent
installing/constructing the process improvements once design approval is obtained from the Division.

3. The applicant/owner must be aware that added chemicals included in the treatment process will need
to be considered under Regulation 61 and the individual discharge permit or general permit
certification. Added treatment chemicals that could significantly change the nature or increase the
quantity of pollutants discharged will be evaluated by the Permits Section and may result in additional
or modified effluent limitations in the next permitting action. The chemical evaluation process is part
of the permit application/routine review and is separate from the site location application and design
review, and does not prevent installation/construction of the treatment process once design approval
is obtained from the Division. The permittee is encouraged to begin the evaluation and coordinate with
the Permits Section as soon as the treatment plan and chemicals are known. Please refer to the
Division’s Permit Section web page for specific information about the permitting application and
chemical evaluation processes. If the chemical evaluation results in the addition of effluent limitations

Sterling Ranch Planned Development, 15th Amendment - Supplemental Information
Project File ZR2025-014, PD Rezoning and Major Amendment
Board of County Commissioners Staff Report - Page 14 of 25


https://cdphe.colorado.gov/water-quality-permits




https://cdphe.colorado.gov/water-quality-permits

Andrea Cole, Dominion Water and Sanitation District January 20, 2026
Regulation 22 Increase in Design Capacity for an Existing Site Location Approval - Page 3 of 3
Chatfield Basin Water Reclamation Facility Refurbishment

SA# 226718

and subsequent modification to the treatment process, then an amended site location application may
be needed.

The Engineering Section is interested in collecting feedback about your experience during the review process.
Please take a moment to fill out our survey.

If you have any questions, please contact J.C. Acufa at either 303-691-4012 or jc.acuna@state.co.us.

Sincerely,

Clayton Moores, P.E.

Engineering Section Manager